
CANADA 
DEPARTMENT OF REGIONAL 
ECONOMIC EXPANSION 

GOVERNMENT OF NEWFOUNDLAND 
AND LABRADOR 
DEPARTMENT OF MUNICIPAL 
AFFAIRS & HOUSING 

1 

1 
1 
1 	ST.JOHN'S 
1 

1 
1 
1 
a 
1 
1 	FENCO 
1 

Volume  lU 

REGIONAL WATER SYSTEM STUDY 

Foundation o Foundation of Canada Engineering Corporation Limited 



p L#C1 
7 

Ai 
ST.JOHN'S REGIONALWATER SYSTEM STUDY  3  

v. 3 
St.John's Special Area Project 3.1 

December 1974 

e. 	. - 
.3...'-. 

e 	.4. e 	 .. 
ee 	 ..... 

1 
1 
1 

1 
1 
1 
1 
1 
1 

zD,  
1 

EXPANSiot, 
,e ,› Chapters 7, 8, 9, ..› .e. 

s;- - 't 	•\<7:, 	—`,z;3' 
N.c,5 	 at» 

L.., 
p, -Ivi ). e- 

1.- 	›- 	 4 , &., 
qe, 	• •• 

*. 
41 4, 

°E 1 tie  

00 
e 

ST. JOHN'S 
BAY 
[...]
purposes. Additional information was required for 

the reservoirs, pressure reducing valves, and, when 

used, the booster pump. 

Use Data 

The consumptions (water drawn off from the system) were 

indicated on the node cards in millions of Imperial gallons 

per day*. 

Modifications of Data  

Two separate procedures were available for modifying the 

basic data entered up on the original punched cards and stored 

in the computer:- 

(a) Modifications of the physical data relating to the 

internal diameters and roughnesses of mains: 

After three pipes (the oldest, from Ayre's Cove, 

dating back to 1900) had been excavated, it became 

apparent that both roughnesses and internal diameters 

would have to be adjusted within the older section of 

the system, to allow for the heavy incrustation occur-

ring there. 

* Units chosen here. Actually a wide choice is available in the 

programme US or Imp. Gpm, Cfs, Litres per second 	 



This was done by a subsidiary computer programme 

which in effect punched out new sets of cards 

prior to their being stored in the main computer 

peripheral memory. 

(b) Modification to use data, and also to the mode of. 

operation of the pressure reducing valves: 

The original flow considered was a peak one: 19.5 

Mgd. spread around the system, some 4.5 Mgd. being 

from metered industrial users active during working 

hours only (i.e. not including hospitals, hotels) 

and 15 Mgd essentially domestic, but with certain 

other users as just mentioned included. 

To convert tnis consumption pattern to a night use 

situation, tue 4.5 Mgd mentioned were removed from 

the appropriate pipe junctions and the remaining 

flows halved, leaving 7.5 Mgd net. Special instruc-

tions in the programme enabled such changes to be 

carried out without re-punching the entire set of 

node cards. 

The operation of the pressure reducing valves had 

to be varied according to circumstances, and this 

indeed is one of the crucial points in the programme 

(i) 	If, as for example during periods of low flow 

in the St. John's network, the pressure on the 

outlet side of a reducing valve rises to above 

the pressure setting for that valve, then 

complete closure occurs. 

7.71 ,FENCOI 



This, according to our computations, the two 

PRV's on Portugal Cove Road (between nodes 

790/791 and 820/891) close at night, because 

the outlet pressure rises above their setting 

of 150 ft. of water, or 65 psi. 

(ii) Under other flow conditions, the outlet pres-

sure from a PRV may drop below the pressure 

setting until restored to that value by  flow 

through the valve. 

For all high or medium flows, the 419/418 PRV 

located on Waterford Bridge Road behaves in 

this way for example, the regulated pressure 

being 300 ft. of water, or 130 psi. This 

valve supplies the Southside Road area. 

(iii) A third mode of operation is one in which a PRV 

is fully open and unable to regulate the pres-

sure on the outlet side; the valve 'floats' so 

to speak on the system, and the outlet pressure 

with the valve supplying as much flow as it can, 

nevertheless drops below the target figure. 

For instance, at the highest flow studied of 19.5 

Mgd., three of the total of 5 PRV's in use func-

tion in this way; these are located at nodes 306/ 

189 (Carters Hill) and 420/417 and 419/418 

(Waterford Bridge Road). 

Some assumption has to be made about the head loss 

incurred by a fully open valve; this was put at 

ten times the velocity head in the approach pipe. 

7.72 ,FENC01 



7.73 ,FENC01 

Modifications to the Data  

Within the present size limits, which are more than adequate 
to treat the existing system plus foreseeable extensions, it 
is very easy to add or remove mains, change flows, change 
the operation of valves etc. 

The size limits just referred to are as follows: 

1000 nodes or pipe junctions (696 in use currently) 

1750 pipes (1039 used) 

20 reservoirs (2 in use, George's Pond having been 

severed from the system. 

20 pressure reducing valves (5 used) 

witn similar limitations on the number of check valves and 

bcoster or source pumps. 

Adding extra components does not necessitate reading in the 

entire deck of 1800 or so data cards, but only as many cards 

as the items being changed (or less if the changes made can 

be grouped). At the time of writing 3 separate versions of 

tne St. John's network have been stored in the computer, 

corresponding to the two flows of 7.5 Mgd. and 19.5 Mgd. 

(network as operated now), and, for the latter flow, the 

network with all closed valves separating the high level and 

low level service areas opened. 

It is clear that any future enlarged network can be accommodated 

with ease. 



References  

1. U. Shamir & C. D. D. Howard, "Water Distribution Systems 

Analysis", Journal of the Hydraulics Division, ASCE, 

January 1968, pp 219-234. 

-2. S. H. Crandall, "Engineering Analysis" McGraw-Hill, New 

York, 1956. 

7.74 ,FENCO; 



Chapter 8 



CHAPTER 8  

TREATMENT WORKS  

TABLE OF CONTENTS 

Page 

i) 

8,1 

SYNOPSIS 

I. 	INTRODUCTION 

JAR TEST PROCEDURE 

1. The Approach 

2. Lime Treatment 

3. Lime-Alum Treatment 

4. Lime-Ferric Sulphate Treatment 

PILQT TREATMENT PLANT STUDIES 

1. Purpose 

2. Objectives 

3. Treatment Processes 

4, Pilot Plant Description 

5. Pilot Plant Set-Up 

6. Analytical Procedure 

7. Pilot Plant Study Program 

IV. 	PILOT PLANT FINDING 

1. Colour Removal by Chemical 
Pre-Treatment 

2. Colour Removal by Ozonation 

3. Filter Running Time 

4, Filter Media 

5. Overall Treatment Effect 

8.2 

8.3 

8.3 

8.4 

8.4 

8.6 

 8.6 

8 .7 

{3.8 
8,11 
8.11 

8.16 

8.18 

8.21 

8.23 

8.24 

FENCQ 



8.76 

8.77 

Page  

V. 	DISCUSSION AND RECOMMENDATIONS 

1. Treatment Efficiency 

2. Filter Running Time 

3. Filter Media 

4. Residuals in the Treated Water 

5, Safe and Reliable Water Quality 

6. Cost Comparison 

7. Recommendations 

8.25 

8.28 

8.31 

8.32 

8.34 

8.36 

8,40 

VI. 	BAY BULLS BIG POND TREATMENT WORKS 

1. Intake works 	 8.42 

2. Treatment works - Process and Flows 	8.51 

3. Treatment Plant Components 	 8.53 

4. Ozonation 	 8.54 

5. Filters 	 8.58 

6. Chemical Feed System 	 8.60 

7. Disinfection 	 8.61 

8. High Lift Pumping Station 	 8.63 

9. Electrical 	 8.65 

10. Heating and Ventilation 	 8.67 

11. Instrumentation and Control 	 8.70 

12. Grading, Drainage and Roadways 	8.75 

VII. WINDSOR LAKE TREATMENT WORKS 

REFERENCES 

APPENDIX I 

APPENDIX II 

8.79 

Analytical Scheme 	 8.78 

Letter of approval from 
the U.S. Environmental 
Protection Agency on usage 
of Nalcolyte 607. 

FENCO 



8.82 

8.83 

8.84 

8.85 FFNCO 

APPENDIX III Letter from Camp Dresser 
and McKee Inc. on treatment 
of Bay Bulls Big Pond 
water. 8.80 

LIST OF TABLES 

Table 8.1 	Sampling Schedule 	 8.11 

Table 8.2 	Summary of Typical Analyses 	8.25 

Table 8.3 	Requirements for Pre-Treatment 	8.28 

Table 8.4 	Summary of Annual Operating 
Cost 	 8.39 

Table 8.5 	Proposed Low Lift Pump 
Arrangement 	 8.51 

Table 8.6 	Projected Staged Construction 	8.52 

Table 8.7 	Projected Flows- B.B.B.P. System 8.53 

LIST OF FIGURES 

8.1 

8.2 

8.3 

8.4 

8.5 

8.6 

Pilot Filter - Plant Flow 
Schematic (Chemical Pre-Treatment)8.9 

Pilot Filter - Plant Flow 
Schematic (Ozone Pre-Treatment) 	8.10 

Relationship of Colour to 
Alum Dose 	 8.17 

Relationship of Colour to 
Ozone Dose (Ozone Transfer) 

Relationship of Colour to 
Ozone Dose (Ozone Production) 

Relationship of Filter Time to 
Alum Dose 

8.19 

8.20 

8.22 

LIST OF DRAWINGS 

Bay Bulls Water Treatment Plant 
Process Flow Sheet 

Bay Bulls Water Treatment Plant 
General Site Plan 

Bay Bulls Water Treatment Plant 
Plans and Sections 

Bay Bulls Water Treatment Plant 
Elevations 

8.1 

8.2 

8.3 

8.4 



1 

CHAPTER 8  

TREATMENT WORKS 

SYNOPSIS 

The test programme undertaken to study the treatment 
process most effective and economical for Bay Bulls 
Big Pond water is discussed in this Chapter. This is 
followed by an evaluation of the test findings, and 
recommendations as to the treatment process and works 
to be implemented. A summary of the findings and 
recommendations is as follows: -  

- The test programme included two stages - jar tests 
and pilot plant studies. 

- Jar tests were carried out with alum and ferric - 

sulphate as coagulants. The optimum pH for coagula-
tion  was found to be at a level of 8.5 —. In both 
cases colour was removed, however, the pH of the 

water after coagulation dropped to between 6.0 and 
6.3, necessitating additional carbonation as a 

corrosion inhibitor. 

- Pilot treatment plant studies included chemical 

precipitation of colour with alum, followed by 

filtration; and oxidation of the colour with ozone, 

followed by filtration. 

- Alum was used with and without polyelectrolyte. At an 

(i co L_. 



alum dose of 15 mg/1 colour was reduced from 25 TCU 

to 8 TCU. Addition of Nalcolyte 607 in dosages of 

0.5 mg/1 and 1.0 mg/1 had only a limited effect on 

colour removal, down to 7 TCU. However this poly-

electrolyte did improve the quality of the floc by 

increasing filter running time by up to 40 percent; 

from 10 hours to 14 hours in the case of 15 mg/1 

alum dose and 1.0 mg/1 Nalcolyte 607 addition. 

- Two contact units were used for the application of 

ozone - diffused columns and a contactor utilizing 

. a positive pressure injector. The latter was found 

to be more effective and efficient. At a contact 

time of less than 2 minutes and an ozone dose of 

1.91 mg/1 colour was reduced from 23 TCU to less 

than 5 TCU. Filter running time was 120 hours. 

- Based on the results of the pilot plant studies, as 

related to such important factors as treatment 

efficiency, filter running time, filter media, 

residuals in the treated water, safe and reliable 

water quality, and construction and operating costs, 

it has been recommended that ozonation be adopted for 

colour removal (and disinfection) followed by direct 

high-rate filtration to remove residues and seasonal 

high concentrations of coliform organisms, turbidity 

and algae. A cationic polyelectrolyte (such as 

Nalcolyte 607) will be used as a filter aid in the 

treatment for removal of the higher concentrations 

of turbidity and algae. Post chlorination-ammoniation 

will provide necessary combined chlorine residual in 

the long conveyance system. This basic process will 

be adaptable to Bay Bulls Big Pond water as well as 

Windsor Lake water. 

(ii) ,FENCO' 
I 



DESIGN 
CAPACITY COMPONENT 

(iii ) 

FENCO 

- Design and construction of the treatment works at Bay 

Bulls Big Pond is envisaged to be undertaken in three 

stages, as follows: 

CONSTRUCTION 	 DESIGN 	 DESIGN 
STAGE 	 YEAR 	 YEAR 	 CAPACITY 

First 	 1975 	 1985 	 16 MGD 

Design 	 1985 	 1995 	 24 MGD 

Ultimate 	1995 	reliable yield 	36 MGD 
of B.B.B.P. 

- Major components of the treatment works and their design 

capacity will be as follows: 

- Intake (inlet and conduit) 	 36 MGD 

- Low Lift Pumping Station 

- Structure 	 36 MGD 

- Pumps 	 *16 MGD 

- Travelling Screens 	 36 MGD 

- Ozone Generators 

- Structure 	 ***24 MGD 

- Equipment 	 *16 MGD 

- Ozone Contactors 

- Structure 	 ***24 MGD 

- Equipment 	 **16 MGD 

- Filters 

- Structure 	 24 MGD 

- Equipment 	 **16 MGD 

- Chemical Feed Systems 
(Lime, Chlorine, Ammonia, Nalcolyte 607) 

- Structure 	 36 MGD 

- Equipment 	 *16 MGD 



COMPONENT DESIGN 
CAPACITY  

(iv) 
FENCO 

- High Lift Pumping Station 

- Structure 	 36 MGD 

- Pumps 	 *16 MGD 

* plus stand-by capacity 

** Hydraulic design will enable the processing of the 

noted flow with one unit out of service 

*** provisions will be included for further future 

expansion 

- Instrumentation will provide for the measurements of: 

- flow of raw water, filter effluent, washwater, 

service water. 

- temperature of washwater 

- water level in raw water suction well, filter 

influent channel, clear-well 

- turbidity of raw water and filter effluent 

- chlorine residual and pH level of treated water 

- The "inner and outer" loop concept will be used for process 

control. 

- The treatment works at Windsor Lake (to be constructed at 

a future date) will  have a capacity of 16 MGD if augmentation 

from Little Powers Pond continues. Should this augmentation 

be discontinued, then the treatment plant will be of 14 MGD 

capacity. 



I. INTRODUCTION 

The assessment of the water quality of the two sources 

of supply, Windsor Lake and Bay Bulls Big Pond, was 

presented in Chapter 5, Section .4 (see Volume II). In 

summary, Windsor Lake water quality is within the 

"objective" and "acceptable limit" criteria set out 

in the "Canadian Drinking Water Standards and Objectives, 

1968". In terms of coliform organisms, however, faecal 

colifOrms are within the "objective" (for treatment 
by chlorination only), but total coliforms exceed this 

"objective" at times. Accordingly, it has been recom-

mended that the present practice of treatment by 

screening, chlorination and pH adjustment, should 

continue and tight measures be adopted to control 

activities in the catchment area. This approach would 

enable deferment of the construction of more conventional 

treatment facilities, such as filters, resulting in a 

more favourable cash flow programme. 

Bay Bulls Big Pond water exceeds the "acceptable limit" 

of colour (in 75 percent of the time); contains offen-

sive and nuisance algae (at certàin periods during the 

year); exceeds (at times) the limit of total coliform 

organisms and faecal coliforms that is acceptable for 

treatment by disinfection only. Accordingly, it has 

been recommended that conventional treatment be 

provided at the time this source is tapped for supply. 

This conventional treatment could be direct filtration 

or clarification-filtration. The objective of treat-

ment will be to render the water constituents to with-

in the "objectives" of the Canadian Drinking Water 

Standards which were recommended earlier (Chapter 4) 

for adoption as the standards of this project. 

8.1 FENICC/ 



8.2 FENCO 

It has further been recommended (Chapter 5, Section 5) 
that a test programme be undertaken to establish the 
treatment process most effective and economical for 
Bay Bulls Big Pond water. 

This Chapter concerns itself with the treatment process 
and treatment works for Bay Bulls Big Pond water. The 
first part describes the test programme carried out, 
reports on the findings and makes recommendations as 
to the treatment process. The centre part of the Chapter 
outlines the treatment works recommended for Bay Bulls 
Big Pond. In the last part suggestions are made for 
treatment works at Windsor Lake. 

II. JAR TEST PROCEDURE 

The first stage of the test programme included the jar 
test procedure. 

1. The Approach  

This procedure follows a pattern whereby raw water 
is put in beakers (say 1,000 ml volume), each of 
which is dosed with a chemical to a different pH 
level. A coagulant is then added to each beaker to 

qualitatively determine the best chemical reaction. 

The procedure is then repeated with different 

coagulant dosages at the optimum level of pH. The 
purpose of such a test, which is quick and inexpensive, 
is to ascertain the treatability of the water and to 
obtain an indication of the level of pH most suitable 
for the chemical reaction, and the type and dose of 
the chemical most effective for coagulation-

flocculation. 	 • 



8.3 FENCC/ 

Since batch treatment in a beaker cannot truly 

simulate continous flow conditions of a full 

scale treatment unit, interpretation of jar test 

results should be done very cautiously and 

preferably correlated with experience from 

similar full scale plants. Common practice is 

to assume that actual full scale efficiency, 

in terms of at least certain constituents, could 

be downgraded by as much as 50 percent, whereas 

chemical dosages could be upgraded by as much as 

100 percent. The value of jar tests lies in the 

quick and inexpensive determination of parameters 

under which a pilot treatment plant could be 

tested under continuous flow conditions and more 

closely related to the"real life" situation. 

This approach can be justified for this project 

since the effect of the coagulated water on the 

performance of filters would be a prime factor 

in the final selection of the treatment process. 

Short filter-run times (due to clogging resulting 

from storage of excessive amounts of flocs), poses 

a serious problem, as increasingly large quantities 

of treated water have to be diverted for filter 

backwashing in lieu of supply to the consumers. 

2. Lime Treatment 

Lime was added at concentrations of up to 15 mg/l. 

This step was followed by 30 minute periods of 

aeration and settling. The colour remained stable. 

3. Lime-Alum Treatment  

Lime was added to provide the necessary alkalinity for 

the flocculation of the coagulant. 

Alum was used as the coagulant to precipitate colour. 



8.4 FENCO 

.The  findings of this test indicate that pH level for 

optimum chemical reaction should be around 8.5 (-) 

and that an alum dose of 7 mg/1 precipitated the 
colour out. The pH of the treated water dropped to 
6.3 which would necessitate additional carbonation 
as a corrosion inhibitor. . 

4. Lime-Ferric Sulphate Treatment  

Lime was added to provide the necessary alkalinity for 
thé  flocculation of the coagulant. 

Ferric-sulphate was used as the coagulant that will 
precipitate colour out. 

The findings of this test indicate that the pH level 
for optimum chemical reaction should be at 8.5 (±), and 
that a ferric-sulphate dose of 10 mg/1 precipitated the 
colour out. The pH of the treated water dropped to 6.0, 

necessitating additional carbonation as a corrosion 

inhibitor. 

III. PILOT TREATMENT PLANT STUDIES 

1. Purpose  

Two processes can be considered for treatment of Bay Bulls 

Big Pond water, namely: 

(a) Chemical coagulation followed by direct filtration 

or combination of clarification filtration. 

Impurities in water (in the form of solids or flocs) 

can be removed in filters or in a combined system of 

clarifiers and filters. When filters only are used 

(referred to as direct filtration), the impurities 



are being- caught and stored in the interstices 

of the filter media. Excessive amounts of 

impurities will fill this limited storage space 

at an accelerated rate, necessitating frequent 

backwashing of the filter media to clean it from 

collected impurities. Consequently, the shorter 

filter-run times may pose a serious problem as 

described above. 

Another potentially serious problem is the phenomenon 

of breakthrough. Gravity filters are usually 

designed for an operation head of about 8 feet. 

If the flocs stored in the filter could not stand 

this head, a breakthrough will occur, resulting in 

impurities carried over with the filtered water. 

It follows, therefore, that direct filtration should 

be evaluated carefully for each specific application, 

and if necessary its economics should be compared 

with a clarification-filtration plant. In the latter 

plant clarifiers are provided ahead of the filters to 

remove the bulk of the impurities (solids and flocs.) 

(b) Ozonation with and without filters. 

Ozonation will remove colour,"as well as iron and manganese, 

by oxidation. With this process only a little 

residue, amenable to direct filtration is expected 

to remain in the ozonated water as opposed to the case 

of chemical precipitation by coagulation-flocculation. 

Filtration would be required to improve turbidity, and 

help to remove coliform organisms and algae. Here again, 

basic information on ozonation reaction rate would be 

required in order to evaluate the economics of ozonation 

versus chemical coagulation-flocculation. 



8.6 FENCO 

The purpose of the pilot treatment plant studies is 

therefore, to test processes and define the treatment 

plant most economical for Bay Bulls Big Pond water, 

having regard for capital and operating costs and 

attainment of water quality standards. 

2. Objectives  

The primary objectives of the pilot plant is to determine 

the effect of treatment for colour removal on filter per-

formance. The following basic parameters have been studied: 

(a) Chemical dosage vs. filter-run time. 

(b) Filter head loss build up vs. chemical and ozone 

addition. 

(c) Relationship of colour to ozone dose. 

3. Treatment Processes 

Essentially two processes have been tested, as follows: 

(a) Direct filtration with: 

(i) Alum coagulation 

(ii) Alum plus polyelectrolyte coagulation 

(iii) Polyelectrolyte as a primary coagulant 

(b). Ozonation with: 

(i) Diffused contact columns followed by filtration 

(ii) Positive pressure injector contactor followed by 

filtration 

The above processes have been tested relative to treated 

water quality (effectiveness), operational parameters 

(economics), and by-products (eg.sludge) that may require 

additional separate treatment (economics). 

The requirement for chlorine to disinfect the water 

prior to its supply was determined in each case by 



analytical methods, on a sample of the treated water. 

4. Pilot Plant Description  

The pilot filter-plant flow schematic with chemical pre-

treatment and ozone pre-treatment is shown on Figures 

8.1 and 8.2, respectively. 

a. Chemical Pre-treatment Pilot Plant  

Starting at the head of the pilot plant, it consisted of 

the following major components: 

(a) A 1,000 litre chemical pre-treatment tank equipped 

with a variable speed drive agitator. 

(b) A Flotec variable flow pump with a rotameter on 

its discharge pipe to measure and adjust flows. 

(c) A 10 inch diameter gravity filter. The filter bed 

above the false bottom strainers included: 

(i) 2 1/2 inch layer of gravel 3/8 inch size 
(ii) 1 1/2 inch layer of gravel No. 4 sieve size 

(iii) 8 inch layer of sand; effective size 

0.35 mm, uniformity coefficient 1.5. 

(iv) 14 inch layer of anthracite coal; 

effective size 0.75 mm, uniformity 

coefficient 1.5 

(d) Chemicals: 

(i) Hydrated lime, Ca (OH) 2  

(ii) Alum, Al 2  (S0 4 ) 3 .14H2 0 

(iii) Polyelectrolyte, Nalcolyte 607. 

7 --I 
FENC01 

8.7 



8.8 FENCO 

b. Ozone Pre-treatment Pilot Plant  

Starting at the head end of the pilot plant, it consisted 

of the following major components: 

(a) A 1,000  •litre holding tank. 

(h) A Flotec variable flow pump with a rotameter on 

its discharge pipe to measure and adjust flows. 

(c) Two ozone contact columns each providing a 5 minute 

retention time at a flow rate of 1.0 I.G.P.M. 

(d) A second 1,000 litre holding tank equipped with a 

Flotec variable flow pump and rotameter. 

. (e) A 10 inch diameter gravity filter. The filter bed 

above the false bottom strainers included: 

(i) 2 1/2 inch layer of gravel 3/8 inch size 

(ii) 1 1/2 inch layer of gravel No. 4 sieve size 

(iii) 8 inch layer of sand; effective size 0.35 mm, 

uniformity coefficient 2.0 

(iv) 14 inch layer of anthracite coal; effective size 

0.75 mm, uniformity coefficient 1.5. 

(f) An ozone generator (GRACE Model LG-2-L2) capable of 

producing from air 1 lb/day ozone @ 1% concentration 

by weight. 

5. Pilot Plant Set-Up  

The pilot plant was set up at the laboratories of the 

Environment Protection Service in St. John's. Operation 

of the pilot plant was with fresh water from Bay Bulls 

Big Pond hauled daily in 1,000 litre batàhes, and fed 

continuously through the treatment units. 

The pilot plant unit of the positive pressure injector type 

ozone contactor was set up on site at Bay Bulls Big Pond. 



BACKWASHED WATER 

POLYELECTROLYTE 

ALUM 

LIME 

RAW WATER 

ROTAMETER 

VARIABLE 
SPEED AGITATOR â THROTTLING VALVE 

TREATED WATER 

CHEMICAL 
PRE -TREATMENT 
[...]
alarm to protect the travelling screens. 

- Filter Influent Channel 

Channel level will be used to establish auto-

matically the set point for the filter effluent 

rate controllers. 

- Clear Well 

The clear well will be used essentially for low 

lift pump control. Minimum low water level will 

shut down the high lift pumps. 

(iv) Turbidity Measurement 

- Raw Water 

Turbidity readings will serve as an indication 

to the operator for the use of chemical treatment. 

- Filter Effluent 

Knowledge of the turbidity of filter effluent will 

enable the operator to quickly check the perfor-

mance of the filters and the need for chemical 

addition. 

(v) Miscellaneous 

- Chlorine residuals will be measured, recorded and 

used as control levels for chlorine application 

rates. 

- Loss of head through filters will be measured and 

controlled. 



8.73 iFENCO: 
LJ 

- pH levels will be recorded and used as a control 

for chemical and chlorine application rates. 

c. Process Control 

(i) Inner and Outer Loop Concept 

The level in the filter influent channel will be 

used as a cascade control automatically setting the 
rate through the filter by setting the set point of 
the effluent controllers. 

The clearwell will absorb the fluctuations of the 

distribution system. Rising water level (say over 

the top 12 inch band) in the well, will progressively 
throttle the flow controller on the low lift pumps 
discharge header until eventual shut down of the 
pumps. Thus, for any change in the outer loop (the 
raw water flow and clearwell level) the inner loop 
(channel level and filter effluent flow) will auto-

matically follow. In this manner, pretreatment will 

not be disturbed even during the washing of a filter. 
In this situation, the other filters would pick up 

the load for the out of service filter. 

(ii) Filter Backwashing 

A filter will be washed when, or before, a preset 

loss of head occurs. The loss of head and rate of 
flow through each filter will be recorded on the 
main control panel. 

The filter will backwash automatically_ However, the 
operator could initiate manually the automatic back-

washing of a filter at will, or whenever an alarm 



1 
FENCO 

8.74 

signal indicates the need. During the backwashing 

of a filter, all other filters will be locked out 

to prevent the inadvertent backwashing of a second 

filter at the same time. 

The system will be of the sequential type. The 

functioning through the various backwashing steps 

will be as follows: 

On backwash initiation, the filter influent valve 

will close. The filter level will lower through 

normal filtering action mntil a preset low level is 

reached, at which time a level sensor will cause 

the filter effluent valve to close. This closure 

will initiate the opening of the drain valve, 

followed by opening of the washwater valve. Surface 

washing will then start, proceeded by a low rate of 

backwash water. Following the low rate of wash, a 

high backwash rate will be applied for a preset rate. 

At the expiration of the high rate, a second, low 

backwash rate will be applied to assist in re-

classifying the bed. The surface wash valve will 

remain open until after the backwash is terminated. 

The filter will then be returned to operation by the 

automatic opening and closing of valves in the reverse 

order in which they were operated in applying the 

backwash. 

After backwashing, the filter will be brought back 

into service gradually over an adjustable timed period. 



Local controls at each filter bed will allow the 

operator to stop the programmed sequence or prolong 

the high backwash rate if visual inspection indicates 

that this is desirable. In addition, any filter 

could be taken off the automatic operation and washed 

by manual operation of the valves. 

(iii) Chemical Feed 

The chemical dosages of ozone, chlorine, ammonia, 

polyelectrolyte and lime will be set by the plant 

operator, and the amount of chemic'al fed to satisfy 

the set dosages will be automatically proportioned 

to the influent flow by a signal from the raw water 

flow transmitter. 

(iv) High Lift Pumps 

The high lift pumps will be controlled by levels in 

a storage reservoir. The system will operate over 

rented telephone lines. 

12. Grading, Drainage and Roadways  

A 5,000 foot long access road will bè built from Goulds 

Road to the treatMent plant site. It will be a paved 

approach road. 

The filter' backwash and plant wastewater pipe to Goose 

Pond (off Bay Bulls Big Pond) will be routed along 

this accesà.  road. 

There will . be considerable regrading of the site. The 

entire treatment plant site will be finish graded, drained, 

loamed and sbeded, landscaped and paved where necessary. 



VII. WINDSOR LAKE WATER TREATMENT WORKS  

Thw water treatment plant envisaged for installation 

(at a future date, see Chapter 9 of this Volume) at 

Windsor Lake is, in many respects, similar to that 

recommended for Bay Bulls Big Pond. The treatment 

works should be located near the lake and at an 

elevation which will ensure a gravity supply to the 

proposed service reservoirs at the North Expansion 

Zone and Torbay (see Chapter 7 of this volume). 

Construction of a new intake and low lift pumping 

station to deliver raw water to the plant will also 

be required. 

The treatment process presently indicated as being 

the most suitable is direct filtration and ozonation, 

essentially similar to that described previously for 

Bay Bulls Big Pond. 

The sizing of the filter beds will depend upon whether 

or not Windsor Lake will continue to.be  augmented from 

Little Powers Pond. If augmentation continues then 4, 

4 MGD units will be required, and, if . not, then the 4 

filter beds proposed will be of 3.5 MGD capacity. 

All descriptive material related to Bay Bulls Big Pond 

treatment works as included in this Chapter will 

basically be applicable to Windsor Lake. 

8.76 ;FENCO; _ 



REFERENCES 

(1) Hutchison W, Foley, P.D. "Operational and 

Experimental Results of Direct Filtration", 

Journal Americal Water Works Association, 

66:2:79 (Feburary 1974) 

(2) Hudson H. E. Jr., "Physical Aspects of Flocculation", 

Journal American Water Works Association, 

57:7:885 (July 1965). 

(3) "Research Committee on Color Problems", Report 

for 1966, Journal American Water Works Association, 

1923 (August 1967) 

8.77 r 1  
IFENa 



APPENDIX "I" 

ANALYTICAL SCHEME 

ANALYTICAL 	 OZONE CONTRACT 
DETERMINATION 	HOLDING TANK 	COLUMN (S) 	FILTER 

Colour 	 Yes 	 Yes 	 Yes 

Turbidity 	 Yes 	 Yes 	 Yes 

Iron 	 Yes 	 Yes 	 Yes 

Manganese 	 Yes 	 Yes 	 Yes 
Total Dissolved 
Solids 	 Yes 	 Yes 	 Yes 

Organic* 	 Yes 	 Yes 	 Yes 

Alkalinity 
(as CaCo 3 ) 	 Yes 	 Yes 	 Yes 

pH 	 Yes 	 Yes 	 Yes 

Coliform Organisms Yes 	 Yes 	 Yes 

Chlorine 
Demand 	 Yes 	 Yes 	 Yes 

Ozone 
Residual 	 No 	 Yes** 	 No 

* As total carbon chloroform and carbon alcohol extractibility 

** Of feed and exhausted ozone 

8.78 
'FENCOI 



. 	. • 

UNITED 5TATES ENVIRONMENTAL PROTECTION AGF.NCY 
NATIONAL ENVIRONMENTAL RESEARCH CENTER 

CINCINNATI. OHIO 4526:I • . 	 . 

.*January' 4, 1973 

APPENDIX u . 11 
• 

Mr. Claude H. Wolf • • 	— • 
Supervisor, Regulatory 

Activities 
Nalco ChemiCal Comp.2ny 
1810 Frontage Road 
Northbrook, Illinois 60062 

Dear Mr. Wolf: 

- This is  in  re.!ference to your requesi for approval 
of your Cugulant Aid Nalcolyte 607 for use in the 
treatment of potable water. 

It has been concluded that this product rday'be 
silfely used at the recommended application rate not 
exceeding 40 milligrams per liter, provided the 
material continues to meet the quality specifications • 
previously furnished.' 

We have not inquired into the effectiveness of 
this product for the proposed use ànd this action 
should not imply that it is necessarily superior, 
equivalent, or inferior in performance to other prod-
ucts intended for similar use. 	The toxicological 
a-dvice on the safety of tin s  coagulant aid does not 
-constitute endorsement or recommendation of the prod-
uct by the U. S. Invironmental Protection Agency. 

Nalcolyte 607 wIll be  lis  ted  on the next issuance 
of the Report on Coagulant Aids for Water Treatment. 

I am . reque.;11hg th*.ti tr thI.; letter Is to be used 
in any way., that. 11 be quoted in its entirety. 

Sincerely yours, 

(715 .jr1  /1%7/ 6.--reeil  
l"    

1 	 . 

Robert G. Tardiff, 
Criteria Development Branch 

Waier Supply Research Laboratory 



APPENDIX "  m "  

CAMP DRESSER S. McKEE 
Inc. 

CONSULTING ENGINEERS 

I ONE CENTER PLAZA 	 BOSTON. MASS. 02108 , TEL 617 742-5151 	 CABLE CAMDRES 

July 18, 1974 

FENCO 
1 Yonge Street 
Toronto 
Canada M5E 1E7 

Attention: Mr. M. Schwartz 

Dear Sir: 

I have reviewed the data on water quality in the Bay Bull Big Pond 
near St. Johns, Newfoundland and the results of your pilot plant work 
on treatment of that water. Based on these data and our discussions 
of July 16, I feel certain that unless there is a substantial change 
in the quality of the pond water the treatment with ozone and rapid 
filtration should produce a treated water of good quality, low in 
color, turbidity, algae, iron, manganese, and coliform organisms. 
It should meet the "objective" levels of your drinking water standards 
some 90-95 percent of the time and the "acceptable" level at all times. 
This assumes that the plant is properly operated with competent personnel. 

Following ozonation the water should flow to a detention basin for 
removal of the foam or scum which is commonly produced in ozonation of 
colored waters. The ozone contact chamber should be covered and vented 
in a manner which will destroy any residual ozone. This is most commonly 
done with heat as ozone decomposes at 270°C but other methods can also 
be used. 

From this basin the water should flow to rapid dual media filters. We 
recommend that a 10 inch depth of sand with an effective size of 0.45 - 
0.50 mm and a uniformity coefficient no greater than 1.5 be used with a 
20 inch depth of anthracite coal with an effective size of 1.0 to 1.1 mm 
and a uniformity coefficient no greater than 1.5. Water backwash should 
provide a rise rate of about 36 inches per minute. A filtration rate of 
4 gallons per minute per square foot can be used with such filters. They 
should remove the iron and manganese, and particulate matter including 
algae. 

Provision should be made to add a cationic polyelectrolyte such as 
Nalco 607 to the water if it should be needed to improve filtration 
efficiency. 

8.80 

WATER RESOURCES • WATER SUPPLY AND TREATMENT • SEWERAGE AND SEWAGE TREATMENT • INDUSTRIAL WASTE TREATMENT 

I RAINAGE AND FLOOD CONTROL • WATER AND AIR POLLUTION CONTROL • REFUSE DISPOSAL • RESEARCH AND DEVELOPMENT 

- 	 _ 	 . 

1 

1 



CAMP DRESSER S. McKEE Inc. 

FENCO 	-2- 
July 18, 1974 

Turbidity of the filtered water should be monitored by a sensitive light 
scattering turbidimeter such as the Hach low range turbidimeter and back-
washing of the filters done when turbidity exceeds one unit or when the 
head loss reaches its limiting value. 

Post chlorination facilities should be provided to maintain a chlorine 
residual as the water enters the distribution system. It has frequently 
been found that in treating colored waters with ozone the organic matter 
which caused the color is converted to compounds which are suitable 
food for bacteria and unless a chlorine residual is maintained there 
may be growths of nuisance organisms in the distribution system. 

Adjustment of pH for corrosion control with lime should be done. It will 
be better to do this prior to filtration in order to be able to remove 
any insoluble material that may be present in the lime. 

Your pilot plant results also indicate that a plant providing for color 
removal with alum could also produce a satisfactory water but probably 
with a slightly higher color than would be produced by ozonation. There 
would also be more of a waste disposal problem if alum is used. 

It has been a pleasure to work with you on this project. I trust that your 
plans will be carried out expeditiously. 

Yours truly,. 

CAMP DRESSER & McKEE Inc. 

Richard L. Woodward 
Vice President 

File Copy: 500-98-CG 
RLW/mc 



NOTES MD REFERENCES 

SYMBOLS, 
VERT ICA.L TURBINE 
PUMP 

••3

1=-11 imite 
_ CENTRIFUGAL 

PUMP Pu 

MIXER 

ss-u.s7 OFF VALVE 

- CHECK vALvE. 
BuTTERFLy vALyg 

«.*%._ MOTOR OPERATED VALVE 

-Cel- SURGE RELIEF VALVE 

SLI_NCE. GATE. 

AIR RELEAsE vA.Ly 

Y VACUUM BREAKER 

>Z1  VENTURI METER 

FLOW RATE CONTROLLER 

555 1.0Arss!33 HOP.EF: 
4 DUST COLLECTOR 

AIR OUTLET î 5 
LIME 
FEEDER 1"5 FS 1 . 3 

AIR 
DRYERS ATMOSPH ERIC .1 

AIR 
DIESEL 

GENERAToR5 
DIESEL 

GENERATORS ---1  

1 

-1 	Ei4LSV 
I 1-0 1-7 

OZONE_ 
G F.NERATO RS 

pi COOLING AIR 
13000 SCFM LIME SLURRy TANK 

500  DC.  AIR 
COMPRESSORS 

COOLING WATER DRAIN STAND-BY 
CHLORINATOR 

MOLES 

STAND-BY 
AMMONIATOR 

240 LES 
CHLORINE . 
CYLINDERS à. AMMONIA 

CYLINDERS 
AMMON IATOR 

240  LES  
CHLORINATOR 

500 CS I km 

_ 	 2 IGPH 	 POLVEDILTEOLYTE 
r - 

METERING PUMPS 

I  I I 	r 451G  

4E0 CEP 

HOECOMPOSER  
OZONE 

TO ATMOSPHERE - — - n -• - 
h>1-: 

SBBREVitCflO EIS - 
s 

 
STEEL PIPE 
GALVAINISED STEEL PIPE 

S.S. FABRICATED STAINLESS STEEL PIPE 
R.C.P REINFORCED CONCRETE PIPE 
PV.C. RIGID POLYVINYL CHLORIDE PIPE 
S.CF. VA STANDARD AIR,CUBIC FEET PER ieluvrE 
LG.RM. IMPERIAL GALLOWS PER MINUTE 
natl. MILLIONS OF IMPERIAL GALLONS  PUSSES  

WORE 
DECOMPOSER Li>eç 

 5. 

 

5.  

	 -1 e ILISTRI_IMEUTtelON ,  
Aix 	ANALYTICAL ALARM 
SE  ANALYTICAL ELEMENT 
A04 AUTOMATIC-OFF' HAND SWITCH 
AR ANALYTICAL RECORDER 
AT AkIALYTI CAL TRANSMITTER 
CC CHEMICAL CONTROLLER 
CR CONTROL ReLuy 
CV 	CONTROL. VAI-VE 
cL 

 
L5  DIFFERENTIAL LEVEL ALARM 

&PA •  DIFFERENTIAL PRESSURE ALARM 
cLP C DIFFERENTIAL PRESSURE CONTROLLER 
S_Pt DIFFERENTIAL PRESSURE INDICATOR 

TO OZONATORS -. • 
TO LIME FEEDER-  
TO CHLORINATOR AMMON' ATOR - ----I itipri 

POLYELECTROLYTE FEEDER - 
TuRBIDITY 

1 

I 
I 

1 

1 
I I 
I 
i 

PACING 
SIGNALS I" P.V.C. 

1 
C.:1 	I 

2  5  GEO C.G.P.M. 
PUMPS 

-7 -r 
I 	TTT 
I TO FILTERS 
IN,  2,34  

- 

. 	EXFS}ISI SE  
TAM( 

130OLOAL. 1 	 1 
I 	 1 
1 	 1 
1 

_J 

Al BACKFLOW 
PREVENTER 1 	1-  

r I 
- 

I 
I 	I 
I 	I 

I 
I_ 	I 

DIFFERENTIAL PRESSURE RECORDER 
DIFFERENTIAL PRESSURE TRARSIAOTER 
EXTENDED "TIMER 
FLOW CONTROLLER 
FLOW CONTROL VALVE 
FLOW ELEMENT 
FLOW runiceoR 
FLOW TOTALIZER 
FLOW RECORDER 
FLOW TRANSMITTER 
HAND CONTR OL 
115,130 SWITCH 
LEVEL ALARm 
LEvEL cONTRoL 
LEVEL ELEMENT 
L.EVEL RECORDER 
LOCAL-REMOTE-OFF SWITCH 
LEVEL TRANSMITTER 
MOToR opERATOR 
sELECTOR RELNy 
TEMPERATURE iuDICATOR 
TEMPERATURE RECORDER 
TEMPERATURE TRANSMITTER 
TIMER CONTROL 
PRESSURE CoNTROL 

cLP R 
ePT 
et 
FE 
FcV 
FE 
FI  
F C? 
F 
FT 
I.IC 
HS 
LA, 

 LC 
LE 
LE  
LR 0 
LT 
MO 
SR 
TI 
T R 
TI  
tc 
pc 

55"5 Q ‘72, 
! Y c123 

111/ 
45.  

1 EPI T 
t 

TO OTHER 
CONTACTORS 	. 

IX 
O 

IX 
IT 

SG'S I 

11 

I1  

Ed.:1:NC LR 
r--@ly) 

I ie PVC 

?o)  

S 

S.I ZD'S 

c v 

-r 
5.PvC  

I 

HI 

 p OZONE CONTACTORS I- 	_ 	rii• 
BANK  N.  

1CP PVC , 

f-SO`'S zes. 
i44 PT 

8 I FILTER N,  I 
FILTER' 	j> 4 MIGDI GULLET 

t 
14 mIG D I L. 

- 

_o_n 
IBMIGD-r- 1 

_ 
111111W - 1 er __LBE 

A 1 H ee e 
008 
000 

dek IGMIGDI 14 MIGDI 	I MIGDI 	I I - - 
ic) 
0 i '... 	f t1 	lr  

. 

0  OZONE CONTACTORS 
3  ...I-14...I 	SANKM,2 

i-{><:}-  - -} 	  
0" PVC  

I 	r 

I 	

_ 

I 

t i   
lery_C 

-I 

ses co's IBMIGD 
TRAVELLING 

SCREEN 
1-1 FE TT FILTERI.P2 

TO 
RLSBY 

STATION 
11n 11 

SG" SO'S. 

se's. 30"S 

ze."3 20 
SO« S  545.  FILTER  3353  °ZONE CoNTACTORS 	 

BANK he 3 J FROM RUBY  LIME 
 STATION 1_7 ST JOHN'S REGIONAL 

WATER SYSTEM 
STUDY 
BAY BULLS WATER 
TREATMENT PLANT 

e 1E" LOW LIFT PUMPS 
WET WELL 

(2 COMPARTMENTS) 
e" 

-s 
2.6"S. 20s. BIG BAY 

BULLS POND  

11111111111111111111 	D 

F1LTERN., 4 OZONE. CONTACTORS 